A Terrium|

TERNIUM MEXICO, S.A. DE C.V.
R.F.C. TME-840710-TR4

Av. Universidad No. 992, Colonia Cuauhtémac, San Nicolas de los Garza, N.L.,

Coédigo Postal 66450
Teléfenos: +52{81)8329-8500
www.ternium.com

CERTIFICADO DE CALIDAD /
MILL TEST

No./ Document number
570761

Fecha de Emisién/ Date of issue
(DMA) 01/04/2009

570761

Codigo cliente/ Customer ID
501269

Pedido No./ Sales order
104349

Orden de comgpra/ Purchase order
5883

Cliente/ Customer
PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-0COL. SAN FRANCISCO CHILPAN

TULTITLAN,MX,MEX 54940

Remisién/ Delivery
§70761

Medio de Transporte/ Means of transportation
Triple eje con susp.

Descripcién de marcaderias/ Goods description

ROLLO FRIO RECOCIDC

Datos Generales / General Data

-No; Rollo/Col §d.” 1269757AG
. Colada/Heat ..: - RAS80173
RewbnmfentolCoatlng N/A
PesoNVelght kg 8040
PesofWelght'lb' 17748.34
Espesorfl’hickness mmlm 0.061in/
1.5500mm
. i 4B.03
o in LS/UL 48.23
58 RealiActual 2811
£2 LILL 1220
S mm LS/UL 1225
Real/Actual 1222
o LI/LL N/A
ok - m LS/UL NIA
P Real/Actual 0
RS LI/LL NIA
R ft LS/UL N/A
- Real/Actual 0
Capa oz/ft2 N/A
Thickness - q/m2 NIA
TSIST (1) N/A
 No. Parte/Part N/A
Descripcién/Description” N/A
Nonna de’ CalldadIQuallty Norrn SAE J403
" Grado/Grade . i 1008

1. TS: Tralamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Oiled, Stenciled,atc

4. RB: Rockwall B

2, LE: LImite al4stico / YP: Yield Paint
5. LIAL Limite Inferior f Lower Limit

3. RT: Resislencia a la lensidn / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Ohservaciones / Comments

ClL/ID#

Cemfcamcs que. e? malenal aqui desarito ha sido inspeccionado y ensayado por persenal alterizade independiente del area

con la nerma arriba descita,

We here cerrlfy lha( the ratenal descnbed in here has been tested and inspected by authonzed persenal indpendent from

the manL ing y resulis in

d; wilh requirernents of the above specification

Firma / Signature

s o

Ing. Antenic Mani
Ternium Labs
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ATernium

TERNIUM MEXICO, 5.A. DE C.V.
R.F.C. TME-840710-TR4

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L.,

Cédigo Postal 66450
Teléfonos: +52(81)8329-8500
www.lernium.com

CERTIFICADO DE CALIDAD /

MILL TEST

Fecha de Emisidén/ Date of issue  No.f Document number
(DMA) 01/04/2008 570761
1AM O

570761

Calidad del Acero / Steel Qualny
NG, ROEIO!COEI 126975TAG
- RA980173
: 0.0620
"~ Analisis Qulmico Mn 0.1790
Chemical Analysis. - S 0.0070
(LIILL Reah— LSIUL): P 0.0064
‘ Si 0.0170
Al 0.0420
Cu 0.0088
Ti 0.0014
Cr 0.0160
Ni 0.0190
Sn 0.0039
N 0.0038
Ch 0,0003
v 0.0016

1. TS: Fralamientc superficial, Aceitado, Sellado / ST: Superficial treatment, Oiled, Stenciled,etc 2. LE: Limite elastico / YP: Yiald Paint 3. RT; Rasistencia a la tensidn / TS: Tensile Strenght
4. RB: Rockwell B 5. LMLL Limite Infericr f Lower Limit 6. LS/UL Limite Superior  Upper Limit

Observaciones / Comments

CL/ID#

Cerlllicamos qua el material aqui descnln ha sido inspectionado y ensayado par personal auterizado independiente del area
en . con la norma armiba deserila,

We hese certify | lhal the ma(enal desr,nbed inhere has been tested and insp d by authorized from

the man, g dep: with y results in accordance with requiremends of the abave speciﬁcatlon

Firma / Signature

s 1o

Ing. Antonio Mani
Temium Labs
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